



## Jiangsu VEIK Technology & Materials Co., Ltd.

### Test Report for #9040BJ

No.: QR823-15

Test item	Test result	Test item	Test result
Thickness ( S )	$0.37 \pm 0.01\text{mm}$	Weight	$710 \pm 10\text{g}/\text{m}^2$
Tensile strength of Warp yarn	$2178 \pm 50\text{N}/5\text{cm}$	Tensile strength of Weft yarn	$1680 \pm 50\text{ N}/5\text{cm}$
Tearing strength of Warp yarn	$10 \pm 2\text{N}/5\text{cm}$	Tearing strength of Weft yarn	$15 \pm 2\text{N}/5\text{cm}$

Test By: Liu Xiaoqing

Date: Sep 29, 2012